
Esploso con elenco ricambi
Exploded view with spare parts list

PTC600PTC600



1



Ref. Code Description

1 5836803 SHELL

2 5836857 SIDE COVER

3 5636848 SUPPORT PEDALES

4 3043668R PROTECTION PEDALES

5 3002099 PLASTIC FOOT

7 3032880 WHEEL SUPPORT

8 4399890 SCREW 6x20

9 4398848 WASHER 6 (6,6x18x1,5)

10 3037110R ABS COVER

11 4398723 SCREW 6x12

12 3000069 SPRING

14 4399998 WASHER 6 (6,4x12x1,6)

15 4393749 SCREW

16 4399880 SCREW 10X30

17 4399967 NUT M10

20 3039217 PLUG

21 3036986 RINFORCED SQUARE

22 4399966 SCREW 10X20

23 3000495 WASHER

2



3



Ref. Code Description

1 2039085R_A VERTICAL ARM

2 2047584 HORIZONTAL ARM

3 3033459 HEXAGONAL ARM D.41 L=771

4 2136993 ARM LOCKING PLATE

5 3033160 ARM LOCKING PLATE

6 3037026R ARM FRAME

7 3037054R PROTECTION

8 3037027R PLATE FOR STICKERS

9 4393749 SCREW 6x20

10 2002831 TILTING CYLINDER

11 4198993 QUICK UNION 1/8”

12 3008084 CYLINDER LINER L=135

13 3015023 FLANGE

14 3015024 FLANGE

15 3002624 CYLINDER ROD L=309

16 4298822 O-RING D.68,26x3,53

17 4299168 O-RING 20,29x2,62

18 3008085 SPECIAL SCREW M8x160

19 4397678 FLANGED NUT M8

20 3199601 SCRAPER

21 4398146 STEEL SHIM 24x30x1

22 3199599 SEEGER RING D.30

23 4198856 PISTON D.75

24 4398753 WASHER D.12,5x30x3

25 4399865 SELF-LOCKING NUT M12

26 2008335 COMMAND NUT

27 3012721 CAP

28 3035820 PIN M12 L=55

29 4399981 WASHER 12 (13x24x2,5)

30 3014633 ARM SPACER

31 4398723 SCREW 6x12

32 3015981 PIN

33 4399966 SCREW 10x20

34 3000495 WASHER 10x36x5

35 3015750 INTERNAL WASHER

36 3015751 EXTERNAL WASHER

10

  

   

   
   

  

    

           
 
 

   

4



5

Ref. Code Description

37 4398862 NUT M8

38 4398509 SCREW 8x16

39 3038370 ROLLER

40 4392746 PIN

41 4197741 UNION 1/8”

42 2099665 LOCKING CYLINDER

43 4399827 SCREW 8x20

44 4399947 WASHER 8 (9x32x4)

45 3000181 WASHER

47 4399967 NUT M10

48 3015677 SCREW M12X60

49 4294966 SPRING

50 4398805 NUT M12

51 3039793 GUIDE

52 4398284 SCREW 10X30

53 4299524 CYLINDER LINER D.60

54 4299522 SEALING RING

55 4399135 SCREW 6x35

56 4197740 QUICK UNION 1/8”

57 4299523 PISTON D.60

59 3007935 SHOCK ABSORBER

60 4399998 WASHER 6 (6,4x12x1,6)

61 4399971 SELF-LOCKING NUT M10

62 4399133 SCREW 8x40

63 3005407 OPERATING ARM SPRING M47,3x600

64 2008969 OPERATING ARM KNOB 

68 3002273 SPRING

69 4399896 SCREW 4x35

70 4399895 SELF-LOCKING NUT M4

71 3012459 THREADED BAR M10 L=123

72 3017974 SHOCK ABSORB. RING COVER

73 3002601 MOUNTING TOOL SHOCK ABSO

76 4399892 SCREW 6x20

77 3013355 HANDLE INSERT

78 2012461 ROBOT CONTROL

79 4197743 UNION

80 3038518 GUIDE SUPPORT

81 4399133 SCREW 8x40

82 4399900 SELF-LOCKING NUT M8

83 3038470 MOUNTING PLATE PIPE AIR H.



Ref. Code Description

1 3017974 SHOCKABSORB. RING COVER

2 4399228 SCREW 10x25

3 4395804 WASHER DIN6319 “G” 14,2x35x5

4 3002601 MOUNTINGTOOLSHOCKABSORBER

5 3018531 BANZAI PLASTIC INSERT

6 4398179 SCREW STEI 12x12 - CONIC POINT

7 4399958 PARALLEL PIN 5x24

8 4395805 "C" PLAN WASHER M10 ( 10,2x21x4 )

10 4392197 SCREW STEI 12x18 CONIC POINT 5927

11 3013650 PLASTIC INSERT (rear side - Strong M/H)

12 2042711 OR MOUNTING HEAD "BANZAI"

13 3015133 SHORT MOUNTING TOOL

 

 

 

 

 

 

 

 

 

 

 

    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

 

 

 

 

 

 

 

 

 

 

 

 

 

4

1

6

7



1
2

7



Ref. Code Description

1 2038467 PEDAL CONTROL UNIT

2 2002531 TILTING CONTROL VALVE

3 2037041 TURNTABLE VALVE 

4 2037050 BEAD BREAKER CONTROL PEDAL 

5 4399999 SCREW TCEI 6X25 8.8 ZNT 5739

6 4399889 NUT M6

11 2002444 VALVE UNIT WITHOUT PIN

12 3001583 DISTRIBUTION VALVE

13 3001584 SPACER FOR VALVE 3001583

14 3001585 BRIDE POUR SOUPAPE 3001

15 4299000 JOINT OR 9,8x3,85

16 4398999 SELF-TAPPING SCREW 3,5x13

17 4398274 SELF-TAPPING SCREW 5,5x26

18 4399998 WASHER 6 (6,4x12x1,6)

19 4398783 SPRING PIN D.4x24

20 3002442 VALVE PIN

21 4199843 SILENCER OUTLET ADJUSTER

22 4198993 RAPIDE QUICK UNION 1/8”-6

23 4199927 UNION 1/8” -6

24 4197819 QUICK UNION 1/8” 8-6

25 4199928 UNION 1/8”

26 4299911 FORKED LEAF SPRING

27 4299913 DOUBLE CAM

28 4299910 CONNECTING ROD GUIDE

29 4399891 SELF-TAPPING SCREW 2,9x6,5

30 4299912 CONNECTING ROD

8



Ref. Code Description

31 4193188 BLACK SILENCER 1/8"

32 3002159 PEDAL

33 3002160 TILTING CONTROL PEDAL

34 3002161 PEDAL BOX BASE

35 3003095 PEDALS ALINGMENT PIN L.337

36 4399864 SEEGER RING D.12

37 3007953 BUSH D.18x12,5x21

38 3017116 PEDAL CONTROL SPRING

39 3002157 CONTROL PEDAL

40 3018802 PEDAL RETURN SPRING

41 3015342 SUPPORT

42 3015341 CONNECTING ROD

58 4399946 SCREW 8x16

59 4399829 WASHER 8 (8,4x16x1,5)

60 4399900 SELF-LOCKING NUT M8

61 4399894 BELLEVILLE WASHER 8,2x18x1

62 4397649 SCREW 6x50 8.8

63 4398273 SELF-TAPPING SCREW 5,5x19

64 4399893 SELF-LOCKING NUT M6

66 4198954 FITTING 6512 1/8"-8

9



1

2

3

4

5
6

7

8

8

9

10

Ref. Code Description

1 2015455 REVERSER UNIT 1PH 25A NEW

2 4097926 ELECTRIC CABLE D.5X2.5

3 4597915 ELECTRIC CABLE TERMINAL

4 3015340 REVERSER SUPPORT

5 3015345 REVERSER PLASTIC COVER

6 4595380 REVERSER 32A SONTHEIMER

7 4596081 PLUG + CABLE CSA-UL 15A 125V

8 4595156 SCREW TCEI M3x16 

9 4399045 TOOTHED WASHER M3 



ed.12/2017 STALLONATORE TAV.5

1

1210

11

10

13

8

7

4
4

6

3 4 4 5
5

2

9

44

14

11



12

Ref. Code Description

1 6643423 BEAD BREAKER ARM W/O ADJUSTMENT SELECTORS

2 7035371 BEAD BREAKER SHOVEL - COMPLETE

3 3037077 SHOVEL PIVOT PIN

4 4398899 BELLEVILLE SPRING 14,3x34x1,5

5 4396941 NUT M14

6 3037086 BEAD BREAKER SPECIAL WASHER

7 4395247 SCREW STEI 14x50 P.PUNI 5923

8 4399949 SELF-LOCKING NUT M14

9 4299952 KNOB D.14

10 4398178 SEEGER RING D.40

11 3043422 PIVOT PIN D.40

12 3044425 SCREW 16x100

13 4399963 SELF-LOCKING NUT M16

14 2043427 BEAD BREAKER ARM

33 3033018 SLIDE

34 3033047 BEAD BREAKER STOP SPRING

35 4399964 SCREW 6x10

36 4399378 WASHER D.10 (10,5x21x2)

37 4399824 SCREW 10x14

38 3033017 SLIDE GUIDE

39 4299168 O-RING 20,29x2,62

40 4398994 WASHER D.10 (11x30x2,5)

41 4398746 SCREW TSPEI M 8x14 10.9 ZNT 5933

42 4297735 O–RING D.20,22x3,53

43 3033019 SLIDE STOP

44 9233104 POWER OUT KIT



13



14

Ref. Code Description

1 2046094i HD BEAD BREAKER CYLINDER DE200/3

2 3009012 SPRING

3 4198808 SILENCER 1/4" D.24---2901 1/4-17

4 4199201 VALVE MOTOR GAST-VSC544 1/4 -CAM

5 3045443 GUIDE Ring B.B. CYLINDER PISTON

8 3038694 CYLINDER REAR FLANGE

9 4397678 FLANGED NUT M8 ZNT DIN 6923

11 3038744 CYLINDER LINER D200 L=.223

12 3038746 BEAD BREAKER CYLINDER TIE ROD M8

13 3031738 PISTON ROD D.20 L 423 (SHA)

14 4394969 NUT M18 MEDIUM ZNT 6S 7474

15 4193622i SEAL 198X180X12

16 3045313 ALU PISTON 3 SEATS D200 (197) L54

17 4293448 O-RING 4750 D.190,1x3,53

19 3044424 BEAD BREAKER CYLINDER PIN

20 2138745 HD BEAD BREAKER CYLINDER FRONT

23 4296509 GUIDE RING WRI20

24 4299168 O-RING 3081 20,29x2,62

25 3199601 SCRAPER BID. L7 NSW

26 4398146 STEEL SHIM 24x30x1

27 3199599 SEEGER RING D.30 7435

29 4192639 ROTATING FITTING 90° 6520 1/4"-8 SHO

30 NIPPLE 1/44199726 ”

31 2039162 VALVE FOR B.B. CYLINDER (HD)



32

50 50

GT Version

1

15



Ref. Code Description

1 2043819N TURNTABLE 10-27 4C COMPACT GT

2 3043821 RACK 10-27

3 3043822 SLIDE PROTECTION PLATE 27

4 2112474 GT SLIDE

5 3012475 LOCKING CLAMP

6 3042244 SLIDE SHIM

7 3015220 SLIDE BLOCK H=62

8 3015221 SLIDE BLOCK H=69,5

9 3042240 GEAR SHIM - NYLON

10 3000062 PROTECTION

11 3042666 THREADED HUB +15

12 2143108 GEAR

13 4399391 SCREW TCEI 8x25 12.9 5933

14 4395179 SCREW TE 16x1,5x45 8.8 5740

15 2142219 CYLINDERS BOX

16 4392072B SCREW TE M12x90 12.9 5737 - DIN931

17 4392073B SCREW TE M12x85 12.9 BRUNITA 5737 - DIN931

18 3015222 SPACER

19 4395234 SCREW TBEI 10x60 10.9

20 3015269 GUIDE PIN

21 4399971 SELF-LOCKING NUT M10

22 4395448 SCREW TBEI 12x45 10.9 ZNT

23 4399981 WASHER 12 (13x24x2,5)

24 4399865 SELF-LOCKING NUT M12

25 2043823 CYLINDER 27”

16



Ref. Code Description

26 3043826 SPECIAL SCREW M8X1.25X305

27 6641264 CYLINDER TOP END CAPS PROTECTIVE COVER – BLACK

28 3042332 PROTECTIVE COVER BUSH

29 4199161 1/8” PLUG

30 4194004 UNION MR 41 6 M6 (90°-GIR)

31 4397678 FLANGED NUT M8

32 4198993 QUICK UNION 1/8”

33 3014437 BUSH

34 4197082 Y-UNION

35 3043825 CYLINDER ROD

36 3015024 CYLINDER TOP END CAP

37 3043824 CYLINDER LINER

38 3019467 BACK FLANGE D.75 S.O. SIDE HOLE M6

39 3199599 SEEGER RING D.30

40 4398146 STEEL SHIM 24x30x1

41 3199601 SCRAPER RING

42 4299168 O-RING 20,29x2,62

43 4298822 O-RING D.68,26x3,53

44 4399828 WASHER 16 (17x30x3)

45 4398753 WASHER D.12,5x30x3

46 4198856 PISTON D.75

47 3043820 TURNTABLE 4C 10-27 GT

48 4197207 UNION TEE 1/8” 10-8

49 4198035 UNION 1/4”
50 3043484 SPECIAL SCREW M8 X 300

17



18



Ref. Code DESCRIPTION

1 2043823 CYLINDER UNIT

2 4298213 PLASTIC STRIP 200X2,5

3 4197082 Y-UNION
6 3001617 ELASTOLAN HOSE 8x6 L=300

7 4099107I PU HOSE ( ELASTOLAN ) 6x4BLACK

8 3019758 ELASTOLAN HOSE 6X4

11 3001618 HOSE 6x4 L=110

27 3099335 ELASTOLAN HOSE 8x6 L=750
29 4292638 GT DOUBLE Y ROTATINGUNION
31 4098036 

UNION 1/4

POLYURETHAN HOSE 10x6,5L=310

32 4198035 ”

UNION TEE 1/8”33 4197207  10-8

34 3002109 RILSAN HOSE 14x11 L=1070

35 3001996 SCREW
36 4297520 O-RING 153 D.49,21x3,53

37 3008646 O-RING SPACER (D.55x1,5)

38 3015868 POLYURETH. PIPE 10X6,5 L=380

39 3015867 POLYURETH. PIPE 10X6,5 L=300
40 4194004 UNION MR 41 6 M6 (90°-GIR)

QUICK UNION 1/841 4198993 ”

19



20



Ref. Code Description

1 4399890 SCREW M6x20 - 8.8

2 4399889 NUT M6

3 4399892 SCREW M6x20 - 8.8

4 2110288 GT PEDAL

5 3010287 GT PEDAL SUPPORT

6 2033240 VALVE UNIT

7 4398848 WASHER 6 (6,6x18x1,5)

8 4398723 SCREW TE M6x12 8.8 

9 4298942 SPRING D.20x25

10 4399999 SCREW M6x25 - 8.8

11 4398634 SEEGER RING D.10

12 3000141 SPRING

15 4399998 WASHER 6 (6,4x12x1,6)

14 4399100 SPLIT PIN D.3,2x30

16 4399897 SCREW M4x25 - 8.8

17 4399895 SELF-LOCKING NUT M4

18 3001853 VALVE CONTROL LEVER

19 3002109 RILSAN HOSE D.14x11 L=1070

20 4398999 SELF-TAPPING SCREW 3,5x13

21 3001585 FLANGE for VALVE 3001583

22 4299000 O-RING 9,8x3,85

23 3001849 GT PNEUMATIC VALVE SHAFT

24 3001584 SPACER FOR VALVE 3001583

25 3001583 DISTRIBUTION VALVE

26 4198954 QUICK UNION 6510 1/8”-8

28 4199928 FITTING 1631-02 1/8"

29 4199098 UNION 6500 1/8” 6-4

21



Ref. Code Description

30 3001382 RILSAN HOSE D.8x6 L=850

31 3017494 U-FORK

32 3017573 QUICK UNION

33 3002110 RILSAN HOSE D.6x4 L=580

34 2017495 VALVE DIAPHRAGM

35 4196357 90° F/F 1” UNION

36 2017906 QUICK UNION

37 4197996 REGULATOR 1/4” 510 kPa (5BAR)

38 4198884 UNION 6510 1/4”

39 3000635 RILSAN HOSE D.8x6 L=2300

41 4398723 VIS 6x12

42 4399976 NUT M8

43 4198703 SAFETY VALVE 1/4”

44 4198908 UNION 2020 1/4” F/M

45 ROTATING UNION 1/4”4198578 -8/6

46 3010798 RILSAN HOSE D. 8x6 L=440

47 2037129 GT CONTROL UNIT HOSE L=1400

48 4299000 O-RING 9,8x3,85

49 2017491 PNEUM. VALVE UNIT 1”

50 6633494 AIRTANK

51 3015120 PRESSURE GAUGE D.80 1200KPA

52 4198670 STUD BOLT 1/4” H=43

53 4199161 PLUG 1/8”

54 4294755 O-RING 2100 D.25,12x1,78

55 4096425

22

PU HOSE ( ELASTOLAN ) 8x5.5



Ref. Code Description

56 6615108 GT FRONT SHEET

57 4399946 SCREW M8x16 8.8

58 2014797 GT PNEUMATIC UNIT 1200 KPA

59 4299354 RELIEF PUSHBUTTON

60 4399256 WASHER 1/4” D.13x19x1,5

61 3015111 DISTRIBUTION FRAME

62 4198908 UNION 1/4”

63 4198883 QUICK UNION 1/4”

64 6615109 GT BACK SHEET

65 4399903 WASHER 4

67 4399893 ECROU DE VERROUILLAGE M6

68 3008005 SUPPORT

74 4197819 RACCORD 1/8” -8

76 4198612 NIPPLE 1” M-M

77 3033492 pipes1'' L=270

78 4198642 COUPLING F 1”

79 4294322 O-RING 3112 D. 28,24x2,62

23



 

  

 

 

Ref. Code Description

1 4198883 FITTING S6500 1/4"-8

2 4191625 LUBRICATOR 1/4"-FORWARD

3 4198973 UNION 1/4"

4 4198884  FITTING S6510 1/4"-8

5 4191624 REGULATOR WITH WATER FILTER 1/4"

6 4192995 FITTING 1/4" M/M

7 4198908 UNION 2020 - 90° 1/4" - M/F

8 4196354 VALVE MVS 2901 DF 1/4"-M-F

2048167

1

2

3
5

8

7

6
4

24

10

9

9

10

4199077

4396593

RING NUT 1/4"

SCREW TCEI M4x40
 



1

2
2

2 2

7

9 

8

10
10

10

11

1111
12

12 

10

12

12

1314
13 

14
15

16

17 17

17 17

Ref. Code Description

1 3036098 COUPLING TAB

2 4399120 SCREW TSPEI M10x20 10.9

3 2041711 REDUCTION GEAR UNIT

4 4592151 MOTOR 1 PH 115 V 60 HZ

5 3011263 MOTOR PULLEY

6 4296813 BELT PV 610 J6

7 3000164 SHOE

8 4399951 SCREW TE M10x35 

9 4399967 NUT M10 LOW ZNT

10 4398947 SCREW 8x35

11 4399863 PLAN WASHER M8 (9x24x2) 

12 4399900 SELF-LOCKING NUT M8

13 4398662 GROWER WASHER D.10

14 4399228 SCREW TE M10x25 10.9

15 4399922 SCREW 8x14 5925

16 3000149 MOTOR SUPPORT

17 3000181 RUBBER WASHER

25



86
96

94
95

87

88
96

94
95

89

92

91

96
94

95

90

93

97

5

26



  

27

Ref. Code Description

1 7019610 HP2 BASE FRAME

2 6642345 INNER CARRIAGE

3 6642431 OUTER CARRIAGE

4 6642432 STRAIGHT ARM
5 2034900 CYLINDER UNIT D.90 HP 2

6 3042433 VALVE CONNECTION

7 3040539 KNOB VALVE BRACKET

8 6242434 CYLINDER KNOB -RED

8A 3042434 KNOB

9 6619749 BENT ARM D.60

10 6243891 MUSHROOM-SHAPED HANDLE - RED

10A 3043891 MUSHROOM-SHAPED HANDLE

11 3019748 HP2 SCREW

12 3017440 BEAD PRESSING TOOL

13 6642349 ROLLER TOOL SUPPORT ARM

14 3002311 WASHER D.10,5x45x4

15 2012683 HANDLE+SCREW

16 3008433 ROLLER D.102 L=120
17 2042351 ROLLER TOOL ARM

18 6642361 CYLINDER COVER

19 6242449 CONSOLE COVER - BLACK

20 3000599 PIN M12 L=50

21 3002601 MOUNTING TOOL SHOCK ABSORBER

22 3019627 SLIDING BLOCK

23 3019932 HEX. PLATE

24 4296944 BEARING

25 4399300 SCREW 6x12

26 4394045 SCREW TE 5x30 8.8 ZNT 5739

27 4398987 SELF-LOCKING NUT M5- LOW.6S. 7474



28

Ref. Code Description

28 4397013 SCREW STEI 6x5 5923

29 4393902 SCREW TCEI M20x180 12.9  5931

30 4397738 SCREW 12x30 5923

31 4399863 WASHER 8 (9x24x2)

32 4399954 SCREW 8x20

33 4393900 SCREW TCEI 10x30 8.8 ZNT 5931

34 4399971 SELF-LOCKING NUT M10

35 4399865 SELF-LOCKING NUT M12

36 4399966 SCREW 10x20

37 4399813 WASHER 20 (21x37x3)

38 4399810 NUT M20

39 4393899 SCREW TE 20X120 8.8 P.F. ZNT 5737

40 4399998 WASHER 6 (6,4x12x1,6)

41 4399893 SELF-LOCKING NUT M6

42 4392194 SCREW TCEI M 6x110 8.8 PF ZNT 5931

43 4399967 NUT M10

44 4395668 SCREW M10x35 8.8

45 4399890 SCREW 6x20

46 4397454 SCREW 20x90

47 2036341 HANDWHEEL

48 4393548 NUT M16 HIGH ROUGH - 5587



29

Ref. Code Description

49 2042740 BEAD LIFTING DISK ARM
50 2042755 VALVE UNIT + BUTTON
51 4398536 SELF-LOCKING NUT M20 H=17
52 3042357 ROLLER TOOL
53 2142353 ROLLER TOOL SUPPORT
54 3042356 KNOB

55 4399864 SEEGER RING D.12
56 3042352 ROLLER TOOL SUPPORT ARM
57 4392906 WASHER 12,5x36x3 ZNT (*)
58 4399434 SCREW 12x20

59 6642444 DETACHABLE BRACKET FIXING DISC WELDED

60 4399378 WASHER D.10 (10,5x21x2)
61 4399824 SCREW 10x14
62 4395669 WASHER 10 (11x40x2,5)
63 3006862 BB DISK PIN
64 6619751 DISC HOLD ARM
65 4399228 SCREW 10x25
66 2042756 ROLLER TOOL ARM
67 2042754 VALVE UNIT
68 4395374 NUT M8

69 4198618 UNION 1/8”
70 2134902 CYLINDER BOTTOM END CAP D.90
71 4293965 ORING 3325 82,22X2,62
72 4399865 SELF-LOCKING NUT M12
73 4193964 PISTON D.90
74 3034909 UPPER CYLINDER LINER D.90 HP2
75 3006649 CYLINDER ROD L=561
76 3034910 SPECIAL SCREW TE M8x521
77 4299168 O-RING 20,29x2,62
78 3035997 SEALS BUSH



 

 

 

 

30

Ref. Code Description

79 4294713 ORING 3150 37,77x2,62

80 3199601 SCRAPER RING

81 4398146 STEEL SHIM 24x30x1

82 3199599 SEEGER RING D.30

83 3034901 CYLINDER TOP END CAP

84 4394721 SEEGER RING D.36 7435

85 4398753 WASHER D.12,5x30x3

86 2110301 U BOLT

87 6619832 SUPPORT PLATE

88 2108784 ANTIROTATION SCREW H.3

89 3019834 BACK SPACER

90 3019833 FRONT SPACER

91 2108782 U BOLT

92 4198172 UNION 1/8”

93 4198778 6410 QUICK UNION 1/8”-8

94 4398662 GROWER WASHER D.10

95 4399969 NUT M10

96 4399378 WASHER D.10 (10,5x21x2)

97 2033766 BRACKET FOR HP2



Ref. Code Description

1 3013650 PLASTIC LOWER INSERT

2 3006689 PLASTIC INSERT

3 4296517 BRUSH FOR GREASE

4 2006393 JAW PROTECTORS

5 4299984 GREASE CUP-1KG

6 4292373 BEAD LIFTING LEVER

7 3000069 GREASE BOX SPRING

31






